


ðrnno
Notified Body Number: 2841

Report No :62O9O763

Report Date : L0,1-1,.2022

CONFORM|TY TO TYPE BASED ON |NTERNAI
PRODUCTION CONTROL PLUS SUPERV|SED PRODUCT

CHECK AT RANDOM ÝNTERVALS
(MoDULE c2, ANNEX Vll) (62090763}

Application No : 62090763

1. COMPANYlNFORMAT|ON:
AFÞARLAR iþ rý-aisrý-rni iÞ cÜvrývý-iÐÝ rrip. sAN. VE ric. ý-ro. þrÝ
Emek Mah. Atatürk Cad.1,4lB Sancaktepe, Ýstanbul

Tel:0216 318 86 58
Mai l :i nfo@afsa rlar.com

2. PPE INFORMATION:
DisPosable and non-sterile half mask made of particulate protection fitler materia|.

3. PPE TYPE ýDENTýFlcATloN
EN 149:2001+41:2009 ResPiratorY Protective devices - Filtering half masks to protect against particlesRequirements, testing, marking

4. PPE PýcrUREs

SX96(Black, White)
5. PPE DlMENS|ONS:

SX96{Black, Whýte) model has been found to be produced using standard sizes.

6. PPE PRODUCT MATER|AL INFORMATION:
The mask js made of elastic strap, nonwoven fabrýc on the outer and inner layers and fitler material on themiddle layer.

7. ESSENTÝAI HEALTH AND SAFETY REQUÝREMENTS
ý A visual insPection was made according to EN 149:2001 +A].r2oo9 for ergonomics.o protection levels and degrees are defined by the manufacturer.o Suitable construction materials were determined by visual inspection according to EN 149:2oo1+A1:2009.

8. ANAIYS|S EVALUAT|ON AND MARKING:
EN 149:2001+A1:2009

,ot,/18.o3,2a22
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CONFORM|TY TO TYPE BASED ON ÝNTERNALil i.o l; ;J J ;,',iT; ;,"#, H' §il3l, .,
,^lAE,^v AT týA ý.ýhn ý.. ýýý?Fhý rý ý _CHECK AT RANDOM ÝNTERVALS

Notified Body Number: 2841
NEX Vlý) (Vlý) (62090763

Part 7.3

Visual
inspection

Shail also the marking and the lnrorrnrti"n
supplied by the manufacturer

< 30 mglkg

Appropriate PAss

Banned Azo
Dyes

< 5 mg/kg PAss

Part 7.4
Packaging

rdrtýcle rll[erýng halt mask shall be offered
for sale packaged in such a way that they are
protected against mechanical damage and
contamination before use.

Appropriate PAss

Part 7.5
Material

Wnen conditioned in accordance 8.3.1" &
8.3.2 the particle filter half mask shall not
coIlapse.

Appropriate PASs

Part7,6
Cleaning and
disinfecting

After cleaning and disinfecting the re-usable
particle filtering half mask shall satisfy the
penetration requirement of the relevant
class.

Not applicable Not
applicable

Part7,7
practical

performance

No negative comments should be made by
the test subject regarding any ofthe criteria
evaiuated.

Appropriate PAsS

Part 7.8
Finish of parts

Parts of the device likely to come into
contact with the wearer shall have no sharp
edge or burrs.

Appropriate PAss

TEsT§ PARAMETER PERFORMANCE
LEVEts

REsuLTs PERFORMANCE
tEVELs

EVALUATÝON

FFP1 FFPz FFP3
Part 7.9.]"

Total inward
leakage

At least 46 out of
the 50 individual
exercise result

s25 <1]. <5 see the table
below

FFP2 PAss

At least 8 out of the
10 individual wearer
arithmetic means

<22 <B <2 see the table
below

FtP2 PAss

Total lnward Leakage (9 )

Exercise
1

Exercise
2

Exercise
3

Exercise
4

Exercise
5

Average

Subject 1 (As received) 6,9 7,\ 6,9 7,7 6,3 7,0
uecl l (As recelveoJ 7,o 6,5 7,5 7,6 7,5 7,2

t,jeçt 5 (As receýVed, 6,7 6,2 7,3 7,3 8,2 7,1
Subject 4 (As received) 7,8 B,2 6,I 8,B 8,3 7,8
JupJeÇf ) [As receIved,Ý 8,0 5,2 7,3 9,5 7,5 7,5

oJecl o tATter temperature conditioning) 7,4 7,B 5,0 7,7 7,7 7,!
rýJecý/ {ATTer temperature conditioning) 7,6 8,4 7,2 7,4 8,I 7,7

Subject 8 (After temperature conditioning) 6,9 7,2 8,4 9,1 8,2 B,0
Subject 9 (After temperature conditioning) 6,8 7,o 6,9 8,6 8,8 7,6
Subject 10 (After temperatur" .onditi*ir,g1 7,6 6,8 6,6 8,9 6,9 7,4

U _FR M-056. R EV .o1. / 1 8.o3.2022
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ð m no,-Ji}i,?i:HlHJJi,','ii,:i,?},§ri§ii,.,
Notified Body Numb er:784l (r:lÝ',[[,T§ffÝ,i,}lÝrifil'r,

Subject facial dimensions
Subject Face Length

(mm)
Face Width
(mm)

Face Depth
(mm)

Mouth Width
(mm)

1 133 132 t32 65
2 t25 144 116 671 126 135 1,24 75
4 123 133 134 74
5 II7 135 I22 73
6 L22 L42 133 66
7 113 L32 1,3"4 75
8 ].35 123 123 65
9 122 135 133 74
10 135 L42 I25 83

TEsTs PARAMETER PERFORMANCE
LEVELs

REsULTs PERFORMANCE
tEVELs

EVALUATloN

FFP1 FFP2 FFP3
Part7.9.2
penetration

of filter
material

Sodium chloride, 95
L/min

Y", maX

%20 %6 %3, see the table
below

FFP2 PASs

Paraffin oil, 95 L/min
Yo, maX

%20 %6 %1 see the table
below

FFp2 PAss

penetration of filter material Sodium Chloride {%} Paraffin Oil(%)
As recelVed

2,8 2,9
As received 2,7 2,7

IeÇelVeo 2,5 2,5
After the simulated wearing treatment 2,8 3,0
Al ter Ine slmulateü Wearlng treatment 2,6 2,9
ATter tne sýmulated wearing treatment 2,7 2,8
-ýýl§cnanýcaý sjrengm a erature conditioning
Mechanical strengÝh a nd temperatrre .onditi"ri",

5,0 5,4
5,1 5,6

|vý ecn a n ý ca ý jgelgu!ýglglp e ra tu re co n d iti o n i n g 5,1 5,6

TEsTs PARAMETER PERFORMANCE

tEVEts
REsUtTs PERFORMANCE

LEVELs
EVALUATÝON

FFPl lFFP2lFFP3
Part 7.10
Compatibility
with skin

Materia|s shaIl not be known to be likely to
cause irritation or any other adverse effect to
health

Appropriate PAss

Part7,I1,
Flammibility

Mask shall not burn or not to continue to burn
for rnore than 5 s

F|ame not
seen

PAsS

Part7.12
carbondioxide
content of the
inhalation air

Shall not exceed an average of % I o,73
o,76
o,75

PAss

Part 7.73

Head harness
lt can be donned and removed easily Appropriate PAss

U_FRM_o56.R EV.o7. / 18.o3.2022
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.ð rnno pRoil;;;T';l,+;J,';,';Þ;;,?},§;

Notified Body Numb er:7841, ,..1::.11l T_TPOM 
|NTERVALS

PRODUCT|ON CONTROI PLUS SUPERVÝSED PRODUCT

CONFORM|TY TO TYPE BASED ON ÝNTERNAL

DULE c2. ANNEX Vlll {62nqn76ýl
Part 7,74
Field of vision

ý,ýe rýeýo ot výsýon shall acceptable in practical
performance test.

Appropriate PAss

Part 7.15
Exhalation
valve(s)

ý[ sna|ý wýtnstand axialiy a tensi|e force of ]"O

N apply for ].0 s.

lf fitted, shall continue to operate correctly
after a continuous exhalation flow of 3oo
]lelryygý-a period of 30 s.

Not applicable Not
applicable

TEsTs PARAMETER PERFORMANCE
IEVELs

RESULTs PERFORMANCE
LEVELs

FFP2

EVALUAT|oN

PASs

FFP1 FFP2 FFP3
Part 7.].6

Breathing
Resistance

lnhalation 30L/min 0,6

mbar
0,7

mbar
1,0

mbar
see the table
below

lnhalation 95Llmin 2,t
mbar

2,4

mbar
3,0

mbar
see the table
below

FtP2 PAsS

Exhalation
160L/min

3,0

mbar
3,0

mbar
3,0

mbar
see the table
below

FFP2 PAss

Breathing Resistance (mbar) lnhalation 30l/min lnhalation 95L/min
As received o,4 1,4
As received 0,3 1,3
As received 0,4 1,3
1I!9L]g11 peratu re con d ition i ng 0,4 1,3
After temperature conditionins a,4 1,4
Aý teL ]911p91.p1u!9_cond ýtýon i ng 0,4 1,3
After the simulated wearing treatment
After the si mulat"O wearlnsl;;tr*nt

U,3 1,3
Q,4 1,3

AI.er [ne sýmulated Wearlng treatment 0,3 1,3

Breathing Resistance 150l/min (mbar) Facing
directly
ahead

Facing

vertically
upwards

Facing
vertically
downwards

Lying on the
left side

lying on the
right side

As received 2,3 2,3 2,2 2,2 2,3
As received
As received

2,2 2,3 Z,þ 2,3 2,3
2,2 2,3 2,2 2,3 2,3lterls.pgýcq re con d ition i n g 2,3 2,2 ,") 2,3 2,3

After temperature conditioning 2,3 nn 2,3 na 2,2
ff!_el _tq m peratu re con d itio n i n g 2,2 2,2 ,>c

2,3 2,2
$ftçlthe simu lated wearing treatment 2,3 2,3 2,2 2,3 2,2Aftgthe simuiated wearing treatmenÝ 2,3 2,2 2,3 2,2 2,2
$!teý1 the simulated wearing treatmenÝ 2,2 2,2 2,2 2,3 2,2

TEsTs PARAMETER PERFORMANCE
LEVEts

REsULTs PERFORMANCE
LEVEts

EVALUATÝON

FFP1lFFP2lFFP3

U -F R M_056. R EV.o7. / I 8.o 3.2a22
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CONFORMÝTY TO TYPE BASED ON ÝNTERNAL
PRODUCTÝON CONTROL PLUS SUPERV|SED PRODUCT

Notified Body Numb er: 2841,
CHECK AT RANDOM |NTERVALS

IýVýg?ULE ç2,ANNEX Výl) (

9. DEclsýoN

AnalYsis and examinations SX96 model coded personal protective equipment; Respiratory protective Devices ENL49:2oo7 +A1:2009- Filtered Half Masks for Protection Against particles _ properties, Experiments and Markingstandards are evaluated. The homogeneity of the production was monitored at the performance levels determined asa result of the technical evaluations made within the scope of MoDuLE c2.

10. ATTACHMENTS
ý Basic Health Safety Requirements
ý Risk Assessment

Test Reports ( M-2022-0 786, M-2O22-a877l
user lnstruction

CONTROLLER

SÝGNATURE

DATE

ðrnno

a

a

Výl) (62090763
l Part 7.17

I Clogging
After clogging the
inhalation

resistances shali
not exceed.
(valved)

4

mba

r

5

mba

r

7

mbar
Not applicable Not applicable

The exhaiation resistance shall *t 
"-*"d3 mbar at 160 L/ min continuous flow.

(valved)

Not applicable Not applicable

After clogging the | 3inhalation and I mba
exhalation 

I rresistances shall l

not 
"x.""O. I(valveless) 

l

4 5

mba 
] 

mbar
Not applicable Not appIicabIe

Part 7.18
Demountable
part

All demountable parts (lt rltteO) slýall ne
readily connected and secured were
possible by hand.

Not applicable Not applicable

Part 9
Marking

ý ne pacKagýng information shall be clearly
and durably marked on the smallest
commercially available packaging or
legibie through it if the packaging is
transparent.

Appropriate PAss

U_tR M_056. R EV,oI. / 1,8,o3,2022
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MNA LABORATORY
ANALYSIS REPORT

Report Nu. : M-2022-0877 Date : 2022-11-10 16:46:36 Page : 1 / 5 Rev:

Purpose of Analysis : Special request

Sample Send Org. : AFŞARLAR İŞ ELBİSELERİ İŞ GÜVENLİĞİ EKİPMANLARI SAN. VE TİC. LTD. ŞTİ.”

Address : Emek Mah. Atatürk Cad. 14/B Sancaktepe / İSTANBUL

Sample Acceptance Date : 2022-10-25 13:20:22

Analysis Date : 2022-10-25 14:42:02

Sample Quantity : 120 Pieces

Sample Description : S-X MASK

Other informations :

Penetration Of Filter Material

Tests Analysis result Limit Value Method Evaluation Physical Condition

Penetration Of Filter
Material

Check the table. FFP1≤20 FFP2≤6
FFP3≤1

EN 149+A1 Part 8.11,
EN 13274-7

PASS (FFP2) -

Sodium Chloride (%) Paraffin Oil (%)

As received 1 2,8 2,9

As received 2 2,7 2,7

As received 3 2,5 2,5

After the simulated wearing treatment 1 2,8 3,0

After the simulated wearing treatment 2 2,6 2,9

After the simulated wearing treatment 3 2,7 2,8

Mechanical strength and temperature
conditioning (120 mg) 1

5,0 5,4

Mechanical strength and temperature
conditioning (120 mg) 2

5,1 5,6

Mechanical strength and temperature
conditioning (120 mg) 3

5,1 5,6

Flammability

Tests Analysis result Limit Value Method Evaluation Physical Condition

Flammability No flame seen. Shall not burn for
more than 5 sec after

removal from the
flame

EN 13274-4 PASS -

FRM:23/rev.03/16.03.2022

Küçükbakkalköy Mahallesi Yenidogan Caddesi No: 21 Ataşehir İstanbul
info@mnalab.com tel: 02165740708 faks: 02165751331



MNA LABORATORY
ANALYSIS REPORT

Report Nu. : M-2022-0877 Date : 2022-11-10 16:46:36 Page : 2 / 5 Rev:

Breathing Resistance

Tests Analysis result Limit Value Method Evaluation Physical Condition

Breathing Resistance Check the table. See the limits table. EN 149+A1 Part 8.9 PASS (FFP2) -

Classification 30 L/min max basınç (mbar) 95 L/min max basınç (mbar) 160 L/min max basınç (mbar)

FFP1 0,6 2,1 3,0

FFP2 0,7 2,4 3,0

FFP3 1,0 3,0 3,0

Inhalation 30 L/min 95 L/min

As received 1 0,4 1,4

As received 2 0,3 1,3

As received 3 0,4 1,3

After temperature conditioning 1 0,4 1,3

After temperature conditioning 2 0,4 1,4

After temperature conditioning 3 0,4 1,3

After the simulated wearing treatment 1 0,3 1,3

After the simulated wearing treatment 2 0,4 1,3

After the simulated wearing treatment 3 0,3 1,3

After the flow conditioning 1 - -

After the flow conditioning 2 - -

After the flow conditioning 3

Exhalation 160L/min Facing directly ahead Facing vertically
upwards

Facing vertically
downwards

Lying on the left side Lying on the right side

As received 1 2,3 2,3 2,2 2,2 2,3

As received 2 2,2 2,3 2,3 2,3 2,3

As received 3 2,2 2,3 2,2 2,3 2,3

After temperature
conditioning 1

2,3 2,2 2,2 2,3 2,3

After temperature
conditioning 2

2,3 2,2 2,3 2,3 2,2

After temperature
conditioning 3

2,2 2,2 2,2 2,3 2,2

After the simulated
wearing treatment 1

2,3 2,3 2,2 2,3 2,2

FRM:23/rev.03/16.03.2022

Küçükbakkalköy Mahallesi Yenidogan Caddesi No: 21 Ataşehir İstanbul
info@mnalab.com tel: 02165740708 faks: 02165751331



MNA LABORATORY
ANALYSIS REPORT

Report Nu. : M-2022-0877 Date : 2022-11-10 16:46:36 Page : 3 / 5 Rev:

After the simulated
wearing treatment 2

2,3 2,2 2,3 2,2 2,2

After the simulated
wearing treatment 3

2,2 2,2 2,2 2,3 2,2

After the flow
conditioning 1

- - - - -

After the flow
conditioning 2

- - - - -

After the flow conditioning 3

Total Inward Leakage

Tests Analysis result Limit Value Method Evaluation Physical Condition

Total Inward Leakage Check the table. See the limits table. EN 149+A1 Part 8.5 PASS (FFP2) -

 At least 46 out of the 50 individual exercise result
shall be not greater than

At least 8 out of the 10 individual wearer
arithmetic means shall be not greater than

FFP1 ≤25 ≤22

FFP2 ≤11 ≤8

FFP3 ≤5 ≤2

Exercise 1 Exercise 2 Exercise 3 Exercise 4 Exercise 5 Average

Subject 1 (As
received)

6,9 7,1 6,9 7,7 6,3 7,0

Subject 2 (As
received)

7,0 6,5 7,5 7,6 7,5 7,2

Subject 3 (As
received)

6,7 6,2 7,3 7,3 8,2 7,1

Subject 4 (As
received)

7,8 8,2 6,1 8,8 8,3 7,8

Subject 5 (As
received)

8,0 5,2 7,3 9,5 7,5 7,5

Subject 6 (After
temperature
conditioning)

7,4 7,8 5,0 7,7 7,7 7,1

Subject 7 (After
temperature
conditioning)

7,6 8,4 7,2 7,4 8,1 7,7

Subject 8 (After
temperature
conditioning)

6,9 7,2 8,4 9,1 8,2 8,0

Subject 9 (After
temperature
conditioning)

6,8 7,0 6,9 8,6 8,8 7,6

FRM:23/rev.03/16.03.2022

Küçükbakkalköy Mahallesi Yenidogan Caddesi No: 21 Ataşehir İstanbul
info@mnalab.com tel: 02165740708 faks: 02165751331



MNA LABORATORY
ANALYSIS REPORT

Report Nu. : M-2022-0877 Date : 2022-11-10 16:46:36 Page : 4 / 5 Rev:

Subject 10 (After
temperature
conditioning)

7,6 6,8 6,6 8,9 6,9 7,4

Carbon Dioxide Content Of The Inhalation Air

Tests Analysis result Limit Value Method Evaluation Physical Condition

Carbon Dioxide
Content Of The
Inhalation Air

Check the table. Maximum %1 EN 149+A1 Part 8.7 PASS -

CO2 (%)

Sample 1 0,73

Sample 2 0,76

Sample 3 0,75

FRM:23/rev.03/16.03.2022

Küçükbakkalköy Mahallesi Yenidogan Caddesi No: 21 Ataşehir İstanbul
info@mnalab.com tel: 02165740708 faks: 02165751331



MNA LABORATORY
ANALYSIS REPORT

Report Nu. : M-2022-0877 Date : 2022-11-10 16:46:36 Page : 5 / 5 Rev:

Operating as a test laboratory, MNA Laboratories is accredited by TÜRKAK according to AB-1183-T and TS_EN_ISO/IEC_17025:2017 standards has been done. A
multilateral agreement with the European Accreditation Association (EA) on the recognition of the Turkish Accreditation Agency (TÜRKAK) test reports and It has
signed a mutual recognition agreement with the International Laboratory Accreditation Association (ILAC).

*The analysis is within the scope of accreditation.

Note :

1. No part of this analysis report may be used alone or separately and may be partially copied or reproduced without the written permission of the laboratory. It
cannot be reproduced, used by third parties or as a means of advertising.
2.Analysis results are valid for the sample sent and analyzed by the company/institution/individual to MNA Laboratories. represent the whole may not.
3. Unsigned and Unsealed reports are invalid.
4. This analysis report cannot be used in judicial-administrative proceedings and for advertising purposes.
5. Results are valid for the sample received.
6. A decision rule is a rule that determines how measurement uncertainty is to be taken into account when specifying compliance with a specified
specification.TLM-052 Decision Rule According to the implementation instruction, the decision rule chosen in agreement with the customer will be applied if
necessary.
7. Limit Values are determined by taking from analysis methods.
8. The laboratory is not responsible if the information provided by the CUSTOMER affects the validity of the results.
9. Test and / or measurement results, expanded measurement uncertainties (if any) and test methods are given in the following pa ges, which are the supplementary
part of this certificate.
10. Water Repellency Determination Hydrostatic Pressure Determination T S ISO 811 (Hydrostatic Pressure Tester E / N: 53) Analysis, Seam Strength EN ISO 13965-2
(Strength Test Device E / N: 50) Analysis and resistance to liquid chemical permeation TS EN 659 -A1 Part 3.18 (Liquid Chemical Transfer Device E / N: 107) Analysis is
carried out in the conditioning room and ISO 139 PART 3.2 conditions (23 ± 2 ° C temperature and 50 ± 4% relative humidity) are applied for ambient conditions.

Selin Gergin
Erhan Üstünel

Sample Acceptance and Reporting Officer
Laboratory Responsible

2022-11-10 14:15:29
2022-11-10 14:03:31

VOLKAN AKIN

Laboratory Manager

2022-11-10 16:42:17

Powered by TCPDF (www.tcpdf.org)

FRM:23/rev.03/16.03.2022

Küçükbakkalköy Mahallesi Yenidogan Caddesi No: 21 Ataşehir İstanbul
info@mnalab.com tel: 02165740708 faks: 02165751331
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AB-1183-T

M-2022-0786

11-22

MNA LABORATORY
ANALYSIS REPORT

Report Nu. : M-2022-0786 Date : 2022-11-10 14:32:17 Page : 1 / 3 Rev:

Purpose of Analysis : Special request

Sample Send Org. : AFŞARLAR İŞ ELBİSELERİ İŞ GÜVENLİĞİ EKİPMANLARI SAN. VE TİC. LTD. ŞTİ.”

Address : Emek Mah. Atatürk Cad. 14/B Sancaktepe / İSTANBUL

Sample Acceptance Date : 2022-09-19 15:32:13

Analysis Date : 2022-09-19 16:41:19

Sample Quantity : 4 Pieces

Sample Description : SX Maske /SX 96

Other informations :

Banned Azo Dyes *

Tests Analysis result Limit Value Method Evaluation Physical Condition

Banned Azo Dyes Check the table for
results.

≤30 mg/kg EN ISO 14362-1 / EN
ISO 17234-1

PASS -

CAS No Substances

92-67-1 4-aminobiphenyl

92-87-5 Benzidine

95-69-2 4-chloro-o-toluidine

91-59-8 2-naphthylamine

97-56-3 o-aminoazotoluene

99-55-8 5-nitro-o-toluidine

106-47-8 4-chloroaniline

615-05-4 2,4-diaminoanisole

101-77-9 4,4-methylenedianiline

91-94-1 3,3-dichlorobenzidine

119-90-4 3,3-dimethoxybenzidine

119-93-7 3,3-dimethylbenzidine

838-88-0 4,4-methylenediotoluidine

120-71-8 p-cresidine

101-14-4 2,2-dichloro-4,4-methylene-dianiline

101-80-4 4,4-oxydianiline

139-65-1 4,4-thiodianiline

95-53-4 o-toluidine

95-80-7 2,4-diaminotoluene

FRM:23/rev.03/16.03.2022

Küçükbakkalköy Mahallesi Yenidogan Caddesi No: 21 Ataşehir İstanbul
info@mnalab.com tel: 02165740708 faks: 02165751331



AB-1183-T

M-2022-0786

11-22

MNA LABORATORY
ANALYSIS REPORT

Report Nu. : M-2022-0786 Date : 2022-11-10 14:32:17 Page : 2 / 3 Rev:

137-17-7 2,4,5-trimethylaniline

90-04-0 o-anisidine

60-09-3 4-aminoazobenzene

Part of Sample Results(mg/kg)

Black T.+Black E.B. <5

FRM:23/rev.03/16.03.2022

Küçükbakkalköy Mahallesi Yenidogan Caddesi No: 21 Ataşehir İstanbul
info@mnalab.com tel: 02165740708 faks: 02165751331



AB-1183-T

M-2022-0786

11-22

MNA LABORATORY
ANALYSIS REPORT

Report Nu. : M-2022-0786 Date : 2022-11-10 14:32:17 Page : 3 / 3 Rev:

Operating as a test laboratory, MNA Laboratories is accredited by TÜRKAK according to AB-1183-T and TS_EN_ISO/IEC_17025:2017 standards has been done. A
multilateral agreement with the European Accreditation Association (EA) on the recognition of the Turkish Accreditation Agency (TÜRKAK) test reports and It has
signed a mutual recognition agreement with the International Laboratory Accreditation Association (ILAC).

*The analysis is within the scope of accreditation.

Note :

1. No part of this analysis report may be used alone or separately and may be partially copied or reproduced without the written permission of the laboratory. It
cannot be reproduced, used by third parties or as a means of advertising.
2.Analysis results are valid for the sample sent and analyzed by the company/institution/individual to MNA Laboratories. represent the whole may not.
3. Unsigned and Unsealed reports are invalid.
4. This analysis report cannot be used in judicial-administrative proceedings and for advertising purposes.
5. Results are valid for the sample received.
6. A decision rule is a rule that determines how measurement uncertainty is to be taken into account when specifying compliance with a specified
specification.TLM-052 Decision Rule According to the implementation instruction, the decision rule chosen in agreement with the customer will be applied if
necessary.
7. Limit Values are determined by taking from analysis methods.
8. The laboratory is not responsible if the information provided by the CUSTOMER affects the validity of the results.
9. Test and / or measurement results, expanded measurement uncertainties (if any) and test methods are given in the following pa ges, which are the supplementary
part of this certificate.
10. Water Repellency Determination Hydrostatic Pressure Determination T S ISO 811 (Hydrostatic Pressure Tester E / N: 53) Analysis, Seam Strength EN ISO 13965-2
(Strength Test Device E / N: 50) Analysis and resistance to liquid chemical permeation TS EN 659 -A1 Part 3.18 (Liquid Chemical Transfer Device E / N: 107) Analysis is
carried out in the conditioning room and ISO 139 PART 3.2 conditions (23 ± 2 ° C temperature and 50 ± 4% relative humidity) are applied for ambient conditions.

Selin Gergin
Erhan Üstünel

Sample Acceptance and Reporting Officer
Laboratory Responsible

2022-11-10 14:15:15
2022-11-10 14:02:32

VOLKAN AKIN

Laboratory Manager

2022-11-10 14:30:03

Powered by TCPDF (www.tcpdf.org)

FRM:23/rev.03/16.03.2022

Küçükbakkalköy Mahallesi Yenidogan Caddesi No: 21 Ataşehir İstanbul
info@mnalab.com tel: 02165740708 faks: 02165751331

http://www.tcpdf.org

